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Applicant: Qingdao Shianku Food Safety Technology Co., Ltd.
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Address: Room 101, building 5, Liandong U Valley, 819 Huaguan Road, high tech
Zone, Qingdao City, Shandong Province

#5452 /Report on the submitted sample said to be:

B 5 42 FRISample Name . B 304 ANENBHCE/ISHIANKU 304 stainless
steel plate

CTI #£: 5% 5/CTI Sample No. : CNO08338001

¥ i /Material : 304 ANE54M/304 stainless steel

¥ i #&/Sample Quantity : 3 /3 pcs

FE IR A /Sample State . [E44/solid

B S8 H /Sample Received Date = 2021/03/31

FE A H #/Sample Tested Date : 2021/03/31~2021/04/12

RV VAT 22 304 ANEEENIRA SHIANKU 304 stainless steel plate

/ Test Part Description:

R I E / Test Item(s): WS WL R L. /Please refer to the following page(s).

Kl 45 B/ Test Result(s): 2 WL R L, /Please refer to the following page(s).

Rl 4518 /Test Conclusion: 446, Il H 754 GB 4806.9-2016 (& ih & 4B K britk £
A % ik < R AR B2 i) FR TR E ROFORZEK . /Upon testing,
the test item(s) of the submitted sample(s) comply with GB
4806.9-2016.
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Centre Testing International Pinbiao(Shanghai) Co., Ltd. No. 1351, Wanfang Road, Minhang, District, Shanghai, China
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Test Result(s):
Fr5 oz § AL | RN | RHBR | FREER g5k For il 77 92
No. Test Item(s) Unit Test Result DL Limit Conclusion Test Method
Fefh £ b
Fefh £ i
s (R THI B
)2 THIA S
e yﬁ {5 » %EE‘
W, BEA ;
3 RIFFZL
VAR N g
DA 2T, R
%, JREA 2%
I\l TR R
o, B . e
s %] YIIH 36—\4
AL "
) L. 4%,
4. EH
E=v
The surface
) The surface
to bein o be in
i
BB contact with piaaees
1 5 / /| contactwith | O GB 4806.9-2016
Sense organ food was Pass
food should
clean, the
/ . be clean,
plating did .
the plating
not crack,
should not
peel, the
. crack, peel,
welding .
the welding
part was
part should
smooth, no
be smooth,
pores,
no pores,
cracks,
cracks,
burrs
burrs
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Test Result(s):
Fr5 oz H BAL L KRR | KR | FRdEZEK g5k For il 7792
No. Test Item(s) Unit Test Result DL Limit Conclusion Test Method
TR IR
T i Ey=elt!
JIHIRA BANA
W R S5
The The
Immersion Immersion
=iy solutions solutions iy
2 L / . / _ o GB 4806.9-2016
Soaking solution obtained obtained Pass
from from
migration migration
test have no test should
foreign have no
smell foreign
smell
fi#i(As)
Arsenic
A% LFR (KRR 40),
& i 30min, = iR
R H " A GB 31604.49-2016
. . ) aAS R (A = R
4% acetic acid (v/v), mg/kg At it 0.005 <0.04 e G
. . N.D. Pass The second part
boiled for 30min, .
The first method
leave at room
temperature for 24h
#%(Cd)
Cadmium
4% LR (R4 %0),
.39 30min, = i
) A 2|4h i E GB 31604.49-2016
. . ) s | AN ﬁ/z
4% acetic acid (v/v), mg/kg AR 0.005 <0.02 M H—Hr B
. . N.D. Pass The second part
boiled for 30min, .
The first method
leave at room
temperature for 24h
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Test Result(s):
F5 H 5t A | ORISR | R | EER | 4% Fr 7k
No. Test Item(s) Unit | Test Result DL Limit Conclusion Test Method
H#i(Pb)
Lead
4% IR (AR5 55),
W 30min, =I5 7
# 24h£/mﬁﬂlﬁ GB 31604.49-2016
: 3 W /V‘/VA pax’ ::.‘a yi fs #‘}
4% acetic acid (viv), | mg/kg A 0.005 <0.05 e Ry Rk
' i N.D. Pass The second part
boiled for 30min, i
The first method
leave at room
temperature for 24h
5%(Cr)
Chromium
4% TR (AR5 55),
3 30min, =I5 7
# 24h£/mﬁﬂlﬁ GB 31604.49-2016
2 4 ) aAS F R (/A S R
4% acetic acid (viv), | mg/kg o il 0.05 <2.0 e oy Rk
' i N.D. Pass The second part
boiled for 30min, ]
The first method
leave at room
temperature for 24h
ER(NI)
Nickel
4% TR (AR5 55),
Zh 30min, E 15
H A wE GB 31604.49-2016
d i W /‘_‘/‘_A A :_\-‘z Y . _“]
4% acetic acid (V/v), mg/kg AR 0.05 <0.5 ~Na BERy Bk
' i N.D. Pass The second part
boiled for 30min, i
The first method
leave at room
temperature for 24h
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Page 5 of 7

1.DL= fu R

2 AR H R RTINS RN TR R

3. B ST RS 5 A H % 48 E

4. KNS5 F N = AT RS IR (W 2 R

5. A SEBrRAE R TR T AR L SIV R AT, $Z R bR ELR 6dm?/1kg (L)
BEAT IR g0 A1 &5 R 5

1. DL = Detection Limit.

2. N.D. = Not Detected (<DL).

3. Test condition & simulant were specified by client.

4. The test result(s) is (are) the result(s) of the third migration test.

5. The surface to volume ratio (S/V) in actual use is unknown, the migration test
was carried out and the test result(s) was (were) converted according to 6 dm?/1kg
(L) regulated in the standard.
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Photo(s) of the sample(s)
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sk RAGEETR ok
%%k End of report sk
R
Attention:

L RS LA T Wikl L & MR s imas s, SaiR, DUREEHRERNGELE
For e K 5 FH = B E TE R

This report is considered invalidated in one or more of the following conditions: no approval
signature; no testing seal of CTI; no cross-page seal; altered; a copy without the red testing seal of
CTI.
2. REAR N EMHE, AT B AR s

Without written approval of CTI, this report shall not be reproduced partly.
3.RERE S A PR, AR A A IR AN S i 45T

The sample Information is provided by the customer,and the results shown in this test report refer
only to the sample(s) tested.
4. ANFFHE B AL PR I 45 R AT AN 2 B A

Unauthorized use of the test results for improper publicity is impermissible.
5. AR XA KA R F TR S HE 74 TAEH NHed, @A T3,

Objection to the test results should be raised within 7 working days from the date of receiving the
report , otherwise it will not be accepted.
6. E B 4, MW AWk S E D, WA SR, 1 BR ML
fdd. checkreport@cti—cert. com

Scan the QR code on the first page of the report to verify the authenticity of the report. For any q
uestion, please contact the following email: fdd.checkreport@cti-cert.com.
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